

EU-Type Examination Certificate

No. P6A 122733 0001 Rev. 00

Holder of Certificate: **BALENCIAGA LOGISTICA S.r.l.**
VIA PANTIN 1
50018 SCANDICCI FI
ITALY

Product: **PPE for prevention of falls due to slipping**
Shoe spikes

Model(s): **Footwear Chain**
Model Code: T2222098
Matching Shoe: Balenciaga 3XL (no other shoe)

Tested according to: PPP 63040B:2020

The Certification Body of TÜV SÜD Product Service GmbH confirms that the listed product fulfils the basic requirements with Annex V (Module B) of Regulation (EU) 2016/425 on personal protective equipment according to Article 19 (PPE of category II). This certificate refers only to the submitted sample for testing and certification and on its technical documentation.
For details see: www.tuvsud.com/ps-cert

Test report no.: 713299811

Valid until: 2028-09-13

Date, 2023-09-14



(Matthias Völz)

EU-Type Examination Certificate

No. P6A 122733 0001 Rev. 00

Parameters:

Material acc. to manufacturer information:

Index	Designation	Quantity	Material
1	Plates with spikes	3	Manganese steel
2	Chain parts	12	Chromium
3	Elastic frame	1	Natural rubber
4	Fixation strap	1	Velcro +RPU

Dimensions and weights, measured during certification:

Spike height:	12.5 mm
Thickness plates with spikes:	1,6 mm
Thickness chain parts:	2 mm
Weight per pair approx.:	568 g (S) 602 g (M) 668 g (L) 710 g (XL)

Sizes: S (size 35 – 37), M (size 38 – 40), L (size 41 – 44), XL (size 45 – 47)